SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG050515B

LTE Band 5B / 10MHz+10MHz

64QAM

Lowest Channel / 1IRB0O and 1RB49

Lowest Channel / 1RB49 and 1RBO
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 805.78086 MHz -54.60 dBm -41.60 dB 30.000 MHz 815.000 MHz 100.000 kHz 644.93628 MHz -58.42 dBm -45.42 dB
860,000 MHz 1.000 GHz 100.000 kHz 973.63636 MHz -57.52 dBm -44.52 dB 860,000 MHz 1.000 GHz 100.000 kHz 994.19580 MHz -57.28 dBm -44.28 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.05076 GHz -46.91 dBm -33.91 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50837 GHz -46.74 dBm -33.74 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -42.62 dBm -29,62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.02176 GHz -42.55 dBm -20.55 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95076 GHz -42.63 dBm -29.63 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.94326 GHz -42.68 dBm -29.68 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -32.47 dBm -19.47 dB
860,000 MHz 1.000 GHz 100.000 kHz 924.68531 MHz =-57.33 dBm -44,33 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49288 GHz -46.80 dBm -33.80 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -42.62 dBm -29.62 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.94026 GHz -42.81 dBm -29.81 dB
m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG050515B

LTE Band 5B / 10MHz+10MHz

64QAM

Middle Channel / 1IRB0O and 1RB49

Middle Channel / 1IRB49 and 1RBO

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Swesp

Ref Level 0.00 dBém
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 808.52699 MHz -39.62 dBm -26.62 dB 30.000 MHz 815.000 MHz 100.000 kHz 799.11169 MHz -58.49 dBm -45.45 dB
860,000 MHz 1.000 GHz 100.000 kHz 952.37762 MHz -57.60 dBm -44.60 dB 860,000 MHz 1.000 GHz 100.000 kHz 947.90210 MHz -57.51 dBm -44.51 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.06476 GHz -46.63 dBm -33.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52387 GHz -46.51 dBm -33.81 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93076 GHz -42.57 dBm -29,57 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97325 GHz -42.79 dBm -20.79 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.92927 GHz -42.70 dBm -29.70 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.94726 GHz -42.80 dBm -29.60 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -40.36 dBm -27.36 dB
860,000 MHz 1.000 GHz 100.000 kHz 966.22378 MHz -57.67 dBm -44,67 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897576 GHz -46.79 dBm -33.79 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.868309 GHz -42.72 dBm -29.72 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.24726 GHz -42.80 dBm -29.80 dB
)i i
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG050515B

LTE Band 5B / 10MHz+10MHz

64QAM

Highest Channel / 1RB0O and 1RB49

Highest Channel / 1RB49 and 1RBO

5 p rum

Ref Level 0.00 dBm

SGL Count 100/100

Offset 11.20 dB

Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.20 dg Mode Auto Swesp
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 810.880B1 MHz -31.30 dBm -18.30 dB 30.000 MHz 815.000 MHz 100.000 kHz 777.92729 MHz -58.50 dBm -45.50 dB
860,000 MHz 1.000 GHz 100.000 kHz 996.20371 MHz -57.24 dBm -44.24 dB 860,000 MHz 1.000 GHz 100.000 kHz 907.52238 MHz -57.58 dBm -44.58 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51287 GHz -46.98 dBm -33.98 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97226 GHz -46.88 dBm -33.88 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -42.67 dBm -29,67 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.90689 GHz -42.70 dBm -20.70 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.93827 GHz -42.94 dBm -29.94 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.93077 GHz -42.69 dBm -29.69 dB
T i
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Highest Channel / FullRB

N/A

Ref Level 0.00 dBm
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -41.30 dBm -28.30 dB
860,000 MHz 1.000 GHz 100.000 kHz 957.97203 MHz -57.55 dBm -44,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48538 GHz -46.88 dBm -33.88 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92126 GHz -42.59 dBm -29.59 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.24076 GHz -42.82 dBm -29.82 dB
m
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samonis. FCC RADIO TEST REPORT Report No. : FG050515B
LTE Band 7
Peak-to-Average Ratio
Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.62 4.81 5.10 5.94
Middle CH 3.54 5.04 5.01 5.97 PASS
Highest CH 3.62 5.01 5.57 5.94
Mode LTE Band 7 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.65 5.91 - -
Middle CH 5.45 5.94 - - PASS
Highest CH 5.28 5.88 - -
TEL : 886-3-327-3456 Page Number A7 1of41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

LTE Band 7 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

rum i trum i
Ref Level 30.00 cbm  Offset 12,40 db Ref Level 30.00 cbm  Offset 12,40 db
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Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 22,06 dBm 25,72 dBm 3.66 d8 2.67 dB 3.57 dB Trace 1 22 B1 dBm 28,65 dBm 5.83 d8 2.35 d8 4.12 da 4.81 da S B
I ——— l—
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Middle Channel / Full RB

Spectrum i Spectrum i
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Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 | 22,09 dem 25,65 dbm 3.56 d8 2.55 0B 3.48 0B Trace 1 | 2284 dbm 28,79 dbm 5.95 d8 2.45 d8 4.29 d8 5.04 d8 5.62 08
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Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,40 db Ref Level 30.00 cbm  Offset 12,40 db
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Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2198 dBr 2661 dém 3.63 d8 2.51 d& 3.54 dB B 8 Trace 1 [ 22,67 dbm 28,73 dim 5.86 d8 2.41d8 4.26 d8 5.01d8 5.59 08
—— — L —
L il ) B e L ] ] W e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG050515B

LTE Band 7 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum i trum i
Ref Level 30.00 cbm  Offset 12,40 db Ref Level 30.00 cbm  Offset 12,40 db
Att 3008 AQT 2 ms ® RBW 20 MHz I At 3008 AQT 2 ms ® RBW 20 MHz
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Trace 1 [ 2136 dBr 26,48 dim 5.12 d8 2.93 0B +.93 0B Trace 1 [ 2177 dm 28,57 dbm 5.80 d8 3.10 d8 5.04 d8 5.97 da 5.52 0B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG050515B

LTE Band 7 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum i trum i
Ref Level 30.00 cbm  Offset 12,40 db Ref Level 30.00 cbm  Offset 12,40 db
Att 3008 AQT 2 ms ® RBW 20 MHz I At 3008 AQT 2 ms ® RBW 20 MHz
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ssamonias. FCC RADIO TEST REPORT Report No. : FG050515B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 489 | 500 | 9.63 | 9.79 | 14.36 @ 14.48 | 18.94 | 19.14
Middle CH - - - - 492 | 487 | 993 | 9.89 | 1457 | 1454 | 18.86 | 18.82
Highest CH - - - - 485 | 492 | 979 | 9.85 | 1451 | 14.42 | 19.14 | 18.62

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.92 - 9.83 - | 1424 - |1890| -
Middle CH - - - - 4.90 - 9.73 - | 1448 | - |1910]| -
Highest CH - - - - 4.85 - 9.71 - | 1430 | - |1894| -

TEL : 886-3-327-3456 Page Number : A750f41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG050515B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.06 dBm) ™M1[1] 15.97 dBm)
i 2. 1900 GHzZ 2.50097200 GHz
20 20
1 s 26.00 dB " ndp 26.00 dB
- Y e A P ey 4.885000000 MHZ 04 - P B 4.995000000 MHZ]
i Q factor 512.5 ] Q factor 500.7
od L 0 di \
} k¢
-10 df -10 d {
|
204 20d T
frem AR (N L /et SO A s
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,503589 GHz 17.06 dBm nd@ down 4.885 MHz M1 2.500972 GHz 15.37 dBm nd@ down 4,995 MHZ
T 1 2,500062 GHz -9.15 dBm nd8 26.00 dB TL L 2,500032 GHz -10.85 dbm n 26,00 d8
T2 1 2,504948 GHz -9.20 dBm Q factor 512.5 T2 1 2.505027 GHz -10.41 d8m Q factor 500.7

L I ]

L U ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
LY 16.26 aBm LY 16.20 dBm
o 2.59565900 GHz w 2.53536000 GHz
20 20 -
- L 26.00 dB Y. ndB_ 26.00 dB
04 b htad i ¢ Sl 4.915000000 MHz| 104 S i e Y \r"!“‘“ﬂ\\ 4.865000000 MHz
Q factor \ 515.9 f\' Q factor \ 521.1)
0 d J \ 0 d A
~1od ¥ ! -0 d
/ L
204 f | 20d
Ji ) \ o A
= L e . wn \J‘\ I f‘"\i\
prrnen L A —
40 d
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.535659 GHz 16.26 dam nd8 down 4.915 MHz ML 2,53536 GHz 16.28 dam nd8 down 4,865 MHZ
T 1 2,532552 GHz -9.57 dBm nd8 26.00 dB TL L 2,532552 GHz -9.37 dBm nd8 26,00 d8
T2 1 2.537468 GHz -9.32 dam qQ factor 515.9 T2 1 2.537418 GHz -9.58 dam qQ factor 521.1

L it J -

L U ]

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 GBm  Offset 1240 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,40 db @ RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.78 dBm| mili] 15.94 dBm|
1] 2.56782000 GHz, 2.56767000 GHZ,
e - P ndB 26.00 dB & ndB, 26.00 dB
104 e S 4.845000000 MHz| 104 N et . “’»faw"\'\:‘—"»\-v\\ 4.915000000 MHz
Q factor 530.0 i Q factor \ 522.4
od ‘ od *
T/ ! !
104 04 o |
{ / \
20 d / 20 di L -
i / |
30 aad 30 . -
-30 dBm—r = - - A T =
T Nl g, Gy VAT
-40d - -40 d
50 df -50 di
-60 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,56782 GHz 17.78 dém ndB down 4.645 MHz ML 2.56767 GHz 15.94 dBm ndB down 4,915 MHz
TL 1 2,565072 GHz -7.95 dBm nds 26.00 dB TL L 2.565052 GHz -9.62 dBm nds 26.00 d8
T2 1 2,569918 GHz -7.81 dBm Q factor 530.0 T2 1 2.560968 GHz -10.47 dBm Q factor 522.4

J

L )i ]
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG050515B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

o o
Ref Level 30.00 GBm  Offset 12,40 db @ RBW 300 kHz RefLevel 20.00 dBm  Offset 12,40 db @ RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.92 dBm| ™Il 17.01 dBm|
M1 2.5074780 GHZ| ] 2.5044210 GHz
20 20
o . 26.00 dB P A e 26.00 dB
g - \ 9.630000000 MHz 104 / e el -} -y 9.790000000 MH|
Q factor | 260.4 ] Q factor 1 255.8
d ] i
o .} 0
10 df - 1 -10d
|
|
1 |
20 d ).’F : 20 d
S P A I AT PP B e 14 S N
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,507478 GHz 18.32 dem ndB_down 9.63 MHz ML 2.504421 GHz 17.01 dBm ndB_down 9,79 MHZ
TL 1 2,500185 GHz -8.49 dBm ndd 26.00 dB TL L 2.500045 GHz -9.29 dém n 26.00 dB
T2 1 2,509815 GHz -7.98 dBm qQ factor 260.4 T2 1 2.509835 GHz -9.63 dBm qQ factor 255.9
L U J wa L JU J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Moede Auto FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.77 dbm)| MI[1] 17.36 dBm
- M1 2.5353200 GHz - in 2.5330420 GHZ]
pENS P B A 26.00 dB . ndB 26.00 dB
04 Vol et B YN 9.930000000 MHZ, 104 e i e g‘w Rt 9.890000000 MHZ|
/ Q factor 255.3] f Q factor 256.1
o4 ‘“ 0d
T
-10 df f -10 d
204 'H 20d
Agrd LA N ey
#38, = = B rae. = T =
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 253532 GHz 17.77 dam nd8 down 9.93 MHz ML 2533042 GHz 17.36 dam nd8 down 9,89 WHZ
T 1 2,530045 GHz -7.67 dBm nd8 26.00 dB TL L 2,530085 GHz -9.19 dBm nd8 26,00 d8
T2 1 2,539975 GHz -8.13 dBm Q factor 255.3 T2 1 2.539975 GHz -8.77 dBm Q factor 256.1
L it ] - L ) ]
ctrum vectrum
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Moede Auto FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
18.01 dBm) MiL1] 17.73 dBm)
2.5644810 GHz a1 2.5687560 GHz]
& p o 2000 ® s Ry puv T RN 26,00 e
04 an 9.790000000 MHZ, 104 i T 2 B = 9.850000000 MHZ]
] Q factor 261.9) ] Q factor \ 260.8
LE T 0 T
J ¥ g i
-0 ] -10 T
/ \
20 df 20 df
N o
40 d -40d
-50 df -50 di
60 df -60 de
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc X-value ¥-value Function Function Result Type | Ref | Trc X-value ¥-value Function Function Result
f I I i i I f 1 I i i I
ML T 2,564481 GHz 16.01 dBm nd@ down 9.79 MHz ML 2,566756 GHz 17.73 dBm nd@ down 9.65 MHz
T fy 2,560185 GHz -8.98 dam nds 26.00 dB TL L 2.560105 GHz -7.83 dam nds 26,00 da
T2 1 2,569975 GHz -7.62 dBm q factor 261.9 T2 1 2.569955 GHz -7.86 dBm q factor 260.8
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG050515B

LTE Band 7

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.98 dBm)| MI[1] 16.23 dBm
2.5017160 GHZ| o 2.5056720 GHz
= e B o 26.00 dB @ X nda . 26.00 dB
o e AT ey 14.356000000 MHz 104 At ¥, Il AT, it ] 14.476000000 MHz
Q factor ‘l 174.3] ‘J qQ factor i 173.1)
04 04 |
b7 T |
10 df — 1 10 d ‘d
T \ !
20 d LY 20 d
P T L AL A PN P
4 b v ! PV ket Wiedrncon, A\
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.501716 GHz 16.38 dam nd8 down 14.356 MHz ML 2505672 GHz 16.23 dam nd8 down 14,476 MHz
T 1 2,500217 GHz -9.71 dBm nd8 26.00 dB TL L 2.500277 GHz -10.20 dBm n 26.00 dB
T2 1 2,514573 GHz .69 dBm Q factor 174.3 T2 1 2.514753 GHz -10.01 d8m Q factor 173.1
L U J wa L JU

J

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.51 dbm)| MI[1] 15.67 dBm
M1 2.5398850 GHz 2.5375770 GHz
20 20
1 1 ndg E 26.00 dB yiB 26.00 dB
04 TR I Aeesin Wantenl T W AN 14.565000000 MHz| 104 D™ e B M 14.535000000 MHz
T Q factor l\ 174.4 i Q factor 174.6
o4 v 0d '
15
-10 < -10 d
|
204 20d
I Ao (SO0 A
Vel VATV AR LV aad Ve P \ Y, WAPNPLTN
\aol el x \and 38,y |
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,539885 GHz 17.51 dBm nd@ down 14.565 MH2 M1 1 2.537577 GHz 15.67 dBm nd@ down 14,535 MHZ
T 1 2,527777 GHz -6.68 dBm nd8 26.00 dB TL L 2.527777 GHz -10.48 dBm nd8 26.00 dB
T2 1 2542343 GHz -8.55 dBm Q factor 174.4 T2 1 2.542313 GHz -10.21 dém Q factor 174.6
L U J wa L JU

J

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Moede Auto FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 17.66 dBm) MiL1] 15.76 dBm)
2.5579450 GHz . 2.5577350 GHZ]
20 18 - 26.00 dB| 2 F ndg . 26.00 dB|
04 e SRV 14.505000000 MHz| 104 o P L A B e b 14.416000000 MHz|
T Q factor \ 176.3 T Q factor 177.4
od ll 0 T
7 1 -
H \ ! i
i ¥ i ¥
-0 -10
/ | ! \
/ \
20 df j 20 df
- / rn LAY
PaviaY EVEVEE® v DT S S Vi
40 d -40d
-50 df -50 di
60 df -60 de
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts an 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2,557945 GHz 17.66 dBm nd@ down 14,505 MHz ML 2,557735 GHz 15.76 dBm nd@ down 14,416 MHz
T fy 2,555247 GHz -8.28 dam nds 26.00 d8 TL L 2,555277 GHz -10.08 dam nds 26,00 d8
T2 1 2569753 GHz -6.35 dBm q factor 176.3 T2 1 2.569693 GHz -10.35 dBm q factor 177.4
L ) (] [ ] [

J

TEL : 886-3-327-3456 Page Number : A7 80f41
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG050515B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 0dE SWT 188 ps @ YBW  1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.1a dBm) ™M1[1] 14.76 dBm)
2.5115180 GHZ| 2.5119180 GHz
= ndB . 26.00 dB @ ndB 26.00 dB
10d L ISR e, ek i BN A 18.941000000 MHZz 104 R N e J’\f"‘( TR, o, 19.141000000 MHz
4{ q factor | 132.6] f Q factor ™ ! 131.2
od 0d ! }
. \
-tod = -10d A
[ \
2 L 20 di }
_0:1 - s el N - TAN j | f
5‘6’ T S b TN ,:SDAJ. it (e AT L
-40 -40 d
50 d -50 di
&nd 60 d
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.511518 GHz 15.13 dem ndB_down 18.941 MHz ML 2.511918 GHz 14.76 dBm ndB_down 19,141 MHz
TL 1 2,50049 GHz -11.07 dam nd8 26.00 dB TL L 2.500529 GHz -11.32 dbm n 26.00 dB
T2 1 2,519431 GHz -10.92 dém Q factor 132.6 T2 1 2.51967 GHz -10.82 dém Q factor 131.2
L U J wa JU J

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 5.51 dbm)| MI[1] 14.80 dBm
2.5921630 GHz 2.5297650 GHz]
= ndB 26.00 dB @ v 26.00 dB
04 M nmerps ,-va,---v e\ e, 18.861000000 MHz| 104 — J{ L, 18.821000000 MHz
l; Q factor v] 134.3 H Q factor” 134.4)
ad '> od
-10 df L\ -10 d '[!
20 d — 20 d :
W) UL o P b A
P Y et RPN YA Y A |,
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.537163 GHz 15.51 dam nd8 down 18.861 MHz ML 2.509765 GHz 14,80 dam nd8 down 18,821 MHz
T 1 2,525649 GHz -10.96 dBm nd8 26.00 dB TL L 2.525649 GHz -11.03 dam nd8 26,00 d8
T2 1 2,54451 GHz -10.29 dém Q factor 134.3 T2 1 2.544471 GHz -11.13 dém Q factor 134.4
L U J wa JU J

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 12.40 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.48 dBm| mili] 15.01 dBm|
2.5599600 GHZ| 2.5567230 GHz
e ndB 26.00 dB & ¥ ndB 26.00 dB
w0 prpe e P ARy 19.141000000 MHz wd 0 AT VAL DL o R 1B.621000000 MHz
{I Q factor | 133.7 [ Q factor | 137.3
i i
0 di 7 l‘ o
; k ! 1
BUE! ¥ -10d ¢
/ | ! |
s0d + — 20 d ks -
i Adrt | n o N
- \ paret oY Wby o et V.
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,55398 GHz 15,48 dBm ndB down 19.141 MHz ML 2.556723 GHz 15.01 dBm ndB down 18,621 MHz
TL 1 2,55037 GHz -10.79 dém ndé 26.00 dB TL 1 2.550689 GHz -10.53 dém ndé 26.00 d8
T2 1 256351 GHz -10.70 dém Q factor 133.7 T2 1 2.569311 GHz -10.41 dém Q factor 137.3
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG050515B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel /

10MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.97 dBm)| MI[1] 16.81 dBm
it 2. 6900 GHZ M 2.5065980 GHz]
20 - 20
i nde . 26.00 dB - MR 26.00 dB
0u - T T e 4.915000000 MHz 04 i e T T 0.830000000 MHz
I Q factor 509.4 7 Q factor 255.0)
0 . 0 d i
™ Ye Tl
10 — 10 di H
/ \ /
204 1 1 20d 1
" ~ ~
Y \- A e ]
™ P Pae - Ty - W -
40 d -40 d
50 df 50 d
60 d -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503569 GHz 16.37 dam nd8 down 4.915 MHz ML 2505598 GHz 16.81 dam nd8 down 9,83 WHZ
T 1 2,500052 GHz -9.68 dBm nd8 26.00 dB TL L 2,500085 GHz -9.58 dBm n 26,00 d8
T2 1 2,504968 GHz -9.94 dBm Q factor 509.4 T2 1 2.509895 GHz -8.99 dBm Q factor 255.0
L U J wa L JU J L]
ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 5.02 dBm)| MI[1] 17.18 dBm
2.53537000 GHz M 2.5375570 GHZ]
20 20
¥ ndB 26.00 dB R P i ndB X 26.00 dB
10d P A oA VSRR 4.895000000 MHz 104 s sl lnd sk Al T A — 9.730000000 MHz
j Q factor 517.9) Q factor 260.8
{ ! ! \
o d | 0 di
I 1 1o
iF 4 Fi ¥
10 d o ! 10 di y i
1
/ \ o \
L
() iy A | et | - e Ve heT,
(VAR B v =
-40 de
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,53537 GHz 15.82 dam nd8 down 4.895 MHz ML 2,537557 GHz 17.18 dam nd8 down 9.73 WHz
T 1 2,532572 GHz -10.03 dBm nd8 26.00 dB TL L 2,530165 GHz -8.61 dBm nd8 26,00 d8
T2 1 2,537468 GHz -10.55 dam Q factor 517.9 T2 1 2.539895 GHz -8.63 dBm Q factor 260.8
L U J wa L JU J L]

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.28 dBm)| MI[1] 17.96 dBm
. 5797000 GHZ 2.5659790 GHz
20 & 20
- X ndB 26.00 dB A nde 26.00 dB
- I N e S A, 4.845000000 MHz o ~ R v 9.710000000 MHZ|
I Q factor 1 530.0 ] Q factor | 264.3
o 0 1=
-10 df -10 d
20 d 20 d
-0 | -2z - =
- 1=
Juprey ¥adk e
-40 d -40 de
50 d -50 di
-60 d 60 d
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.56797 GHZ 16.28 dBm ndB_down 4.845 MHz ML 2.565979 GHz 17.95 dBm ndB_down 9,71 MHZ
TL 1 2,565042 GHz -9.94 dBm nd8 26.00 dB TL L 2.560085 GHz -8.47 dBm 26.00 dB
T2 1 2,569888 GHz -9.42 dBm Q factor 530.0 T2 1 2.569795 GHz -7.69 dBm 264.3
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG050515B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 38 dBm)| ™M1[1] 14.01 dBm)
2.5063310 GHz 570 GHz
20 20 T
¥ — nde 26.00 dB e 26.00 dB
o D A ik e TR MY 14.236000000 MH2| 04 R Ly ) W 18.901000000 MHz
Q factor 1 176.1] il Q factor 133.0)
o d | 0 di
} !
T
-1 d 4 10 di L
] { T
\ \
204 3 20d —
e N Lenand, e f\ A S i "
=30 Cahiati ] Mgl = el \-SD - - v
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.506331 GHz 15.38 dam nd8 down 14.236 MHz ML 2.513157 GHz 14.81 dsm nd8 down 18,901 MHz
T 1 2,500337 GHz -11.41 dm nd8 26.00 dB TL L 2,500529 GHz -11.46 dbm n 26,00 d8
T2 1 2,514573 GHz -10.02 dBm Q factor 176.1 T2 1 2.519431 GHz -11.85 dam Q factor 133.0
L U J wa L JU J

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 dém  Offset 12,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 12.40 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.69 dBm| ™Il 14.96 dBm|
2.5966180 GHZ| 2.5368380 GHz
= y ndB 26.00 dB @ . ndB 26.00 dB
g e, A BV 14.476000000 MHz| 104 Mg fertooh Ao 19.101000000 MHz
Q factor hl 175.2] Q factor | 132.8
\
od \ o
10 d 15 10 d i l&
\ .
20 d 20 d m
" o e AR P SN ol wwf ol | Y \.‘ l
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
ype | Ref | Trc -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Ti X-val ¥-val Functi Function Result T Ref | T X-val ¥-val Functi Function Result
M1 1 2536618 GHz 15.63 dBm nd@ down 14.476 MHz M1 2.536838 GHz 14.96 dBm nd@ down 19.101 MHz
TL 1 2,527867 GHz -9.62 dBm nd8 26.00 dB TL L 2.52529 GHz -10.89 dBm nd8 26.00 dB
T2 1 2.542343 GHz -10.15 dam qQ factor 175.2 T2 1 2.544391 GHz -11.32 dam qQ factor 132.8
L U wa L JU

J

J

Highest Channel /

15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

J

J

ctrum pectrum
Ref Level 30.00 dém  Offset 12,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 12.40 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.12 dm| mili] 14.55 dBm|
- 2.5655870 GHZ| 2.5621180 GHz
20 N nog 26.00 dB| ® ‘:“ ndB 26.00 dB|
04 i WAV Sl Ve O T (A N R 14.296000000 MHZ 04 A o e ol B A it 18.941000000 MHz|
Q factor \ 179.5 H Q factor 135.3
od | od
T ] I
BUE! { -10d Vi ¥
‘ 7
20 d : 20 di j "M
\ oy
N L i o AL o AT
Bl ey o e T 388k v
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.565587 GHz 16.12 dBm ndB down 14.256 MHz ML 2.562118 GHz 14.55 dBm ndB down 18,941 MHz
T1 1 2585277 GHz -9.65 dBm nds 26.00 d8 T1 1 2.55037 GHz -11.69 d8m nds 26.00 da
T2 1 2,569573 GHz -11.37 dam Q factor 179.5 T2 1 2.569311 GHz -10.71 dBm Q factor 135
(] [ ] [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG050515B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 448 | 448 | 9.03 | 895 | 13.37 | 13.43 | 17.86 | 17.86
Middle CH - - - 448 | 449 | 899 | 9.03 | 13.40  13.49 | 17.86 | 17.86
Highest CH - - - 450 | 451 | 899 | 9.01 | 13.46  13.43 | 17.86 | 17.86

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.50 - 8.97 13.43 17.82 | -
Middle CH - - - 4.49 - 9.05 13.46 17.90 | -
Highest CH - - - 4.50 - 8.97 13.46 17.98 | -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG050515B

LTE Band 7

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.57 dBm) ™M1[1] 16.13 dBm)
- M1 94900 GHz - i 0287000 GHz,
. . N Qe By 4.475524476 MHz ! Occ By . 4.475524476 MHZ
TN PV S 3 E R IO I
10d 7 T 104 o
od 1 v 0d T
/ \ /
-10 df a ! -10 d
d /
20 dam- - n 20d
VAW ™
‘,“f \/ /]\,fu vl S e AN it
-40 ds -40 di
50 d S0 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503949 GHz 16.57 dam ML 250287 GHz 16.13 dam
T 1 2,5002622 GHz 10.94 dBm Oce Bw 4,475524476 MHz TL L 25002722 GHz 10.72 dBm Oce Bw 4,475524476 MHz
T2 1 25047378 GHz 11.13 dam T2 1 2.5047478 GHz 11.24 dBm

L I ]

\ ) J [

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16 aBm) ™M1[1] 15.64 dBm)
- 1 2.53619900 GHz - _ 2.53541000 GHz
L - Q 4.475524476 MHz 1 - By ) 4.485514486 MHZ
S AWV A e ar oV PP RPN PPy ol ]
10 di 10 d -
I T
!
od 0 d
10 d -10 di +
204 / 20d [
i /
- _ / N L a B —
eteld SN PV i LAY
-40 ds
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.536199 GHz 16.54 dam ML 2,53541 GHz 15.64 dam
T 1 2,5327622 GHz 11.99 dBm Oce Bw 4,475524476 MHz TL L 2.5327522 GHz 1243 dBm Oce Bw 4.485514486 MHz
T2 1 2,5372378 GHz 11.18 dam T2 1 2.5372378 GHz 10.58 dam
L U J wa L JU L]

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Ref Level 30.00 dém  Offset 1240 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12,40 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.99 dém| mili] 16.26 dBm|
2.56618100 GHz, s 2.56816900 GHZ,
e Orc B . 4.495504496 MHz & i ¥ Occ Bre 4.505494505 MHz
L L~ A e SV A D Ve I AWl oy AP o
10 d 10 d - -
,f / 4
ad y od 1 |
| \
BUE! " -10d \
d | 20 di L
20 Y 20 +
g L |
0 e - B oo T
A !
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2566181 GHz 16.39 dBm ML 2.566160 GHz 16.26 dBm
TL 1 2.5652522 GHz 11.21 dém Oce Bw 4.495504496 MH2 TL 1 2.5652522 GHzZ 10.95 dBm oce Bw 4.505494505 MHZ
T2 1 25697478 GHz 10.07 dBm T2 1 2.5607577 GHz 10.04 dBm

L )i ]
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ssamonias. FCC RADIO TEST REPORT Report No. : FG050515B

LTE Band 7

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1[1] 19.45 dBm) 16.63 dBm)
M1 2.5076770 GHz| 2.5064990 GHz|
20 20
T1 ST PP s . 9.030969031 MHz T - - ) £.951048951 MHZ
[ N et R v I 2
10d i 104 ] ¥
{ \
0d | 0 d / |
| / |
-tod o -10d 1
{
J \ s / \
7 N @ \j‘ -, P
o y (P i B e A s
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.507677 GHz 19,45 dam ML 2.505499 GHz 16.63 dam
T 1 2,5005045 GHz 12.47 dBm Oce Bw 9.030965031 MHz TL L 2.5005245 GHz 11.05 dBm Oce Bw 5.951048951 MHz
T2 1 2,5095355 GHz 12.17 dam T2 1 25094755 GHz 10.47 dam

L U J L JU J

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Moede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.51 dBm) ™M1[1] 17.07 dBm)
- ML 2.5380970 GHz - 2.5383770 GHZ]
R B o RO T £.991008991 MHz T e R B 2 9.030969031 MHZ
104 10d ¥ 4
{ | \
i i [ |
a T 0 7 T
\ }
-10 df -10 d
1 IJ
204 8 T 20d
] LY Sy A
Voo P | | A s
- i A0 e
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.538097 GHz 17.51 dam ML 2.538377 GHz 17.07 dam
T 1 2,5305045 GHz 12.13 dBm Oce Bw £.991008951 MHz TL L 2,5305045 GHz 10.31 dBm Oce Bw 9.030969031 MHz
T2 1 25394955 GHz 12.06 dam T2 1 2.5395355 GHz 11.56 dBm
L it ] - L ) ] L]

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum vectrum
Ref Level 30.00 dém  Offset 12,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 12.40 db & RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Moede Auto FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] 17.70 dBm) MiL1] 17.02 dBm)
20 1 2.5644810 GHz o 2.5663190 GHZ]
-;:,_1‘ N NPT R £.091D08991 MHz LA S PO CBY 9.010989011 MHz|
10 d ; ‘\ 10 d £
P / | (
0 0
! ‘I 7
-0 d T -10 di
/
20d }f A - 20 o Jﬁ
. A i aed's ~~
s = At
40 d 40d
50 d 50 d
-60 df 60 d
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2,564481 GHz 17.70 dBm ML 2,566319 GHz 17.62 dBm
T1 1 25605245 GHZ 11.60 dBm oce Bw 8.991008991 MHz T1 1 2.5605045 GHz 11.45 dBm oce Bw 9.010989011 MHZ
T2 1 25695155 GHz 11.76 dBm T2 1 2.5695155 GHz 11.82 dém

L )i ] -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG050515B

LTE Band 7

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.81 dBm)
- 2.5065710 GHz - K
) . OccBw 13.966635367 MHz 13.426573427 MHz
5 e T L [ Moy
10d { 104 i
od 0 d
/ i
10 d - -10 di
/ /
20 -
/ P
A i . AN ey l""\_; SRATEN P
") vy, \ AN
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.506571 GHz 16.81 dsm ML 2.513314 GHz 15.22 dam
T 1 2,5008167 GHz 11.27 dBm Oce Bw 13.366633367 MHz TL L 25008167 GHz 9.09 dBm Oce Bw 13.426573427 MHz
T2 1 2.5141833 GHz 11.29 dam T2 1 2.5142433 GHz 10.19 dam

L U J L JU J L]

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] ™M1[1] 16.60 dBm)
0 2 - ML 2.5383270 GHZ]
N . OccBw ¥ ¢ 13.996605397 MHz B OCK By 13.486513487 MHz
) TA Ay | T . G e et~ b
10 f 10 ] v
y y x
! / \
\ o \
-tod T -10 - T
/ / \
f
204 S \w_ 20d jl
N S Rt PSP fan,
Lo rornf ™V MV N, . A v A ]
e - oo a0 ; a AW,
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.539975 GHz 16.31 dam ML 2.538327 GHz 16.60 dam
T 1 25262667 GHz 12.79 dBm Oce Bw 13.396603397 MHz TL L 2,5282867 GHz 10.45 dBm Oce Bw 13.488513467 MHz
T2 1 2.5416833 GHz 11.16 dam T2 1 2.5417732 GHz 10.56 dam
L U J wa L JU J L]

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 12.40 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.67 dBm| mili] 3 dBm
20 2.5604620 GHZ| - . 2.5654670 GHz
. NS  OccBw 13.456543457 MHz . ? - 13426573427 MHz
L RN Dy e e W At AT PP, a1z
10d - - T 10d V' A —
i \ |
ad L 04 |
! \ \
BUE y -10 di ¥
7
| / 4
s j \ o / \
“ i y a1 ]i
oo
~ g, . LAY
! - -30 dBR: e = —
R R e §
-40d -40 d
50 df 50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2560462 GHz 15.67 dBm ML 2.565467 GHz 15.83 dBm
TL 1 2.5857867 GHzZ 11.21 dBm oce Bw 13.456543457 MHz T1 1 2.8557567 GHzZ 11.18 dBm oce Bw 13.426573427 MHz
T2 1 25602433 GHz 11.23 dBm T2 1 2.5601833 GHz 10.20 dBm

L )i ]
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ssamonias. FCC RADIO TEST REPORT Report No. : FG050515B

LTE Band 7

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 dBm)| ™M1[1] 14.49 dBm)
0 2.5105990 GHZ| - 2.5080820 GHz
Iy Occ B 17.862137862 MHz I Occ B 17.862137862 MHz
B O Aty ot & I e B e Vot PN
10d i 104d
|
od 0 d
I\ | 1
10 df T -10 o il -
/ \ . |
> e = =
v [ ernin | Py vy s ATAVAY Y PN
e (SN Y L L
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.510599 GHz 15.24 dBm ML 2.508082 GHz 14.49 dBm
TL 1 2,5010839 GHz 9.98 dBm Oce Bw 17.862137862 MHz TL L 2.5010889 GHz 9.09 dBm Oce Bw 17.862137862 MHz
T2 1 2,518951 GHz 11.22 dBm T2 1 2.518951 GHz 10.68 dBm

L U J L JU J L]

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.93 dBm
2.5409940 GHz X.
= 17.862137862 MHz @ 17.862137862 MHz
] s LA
w0 AP : 104 e
i } A
a 1' o
/ i
-10 df T L -10 d +
i \ ! 1
20d + 20d Lt
7 ST N .
i\ it M PR \r \
i ] [ S et S A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.540094 GHz 14,93 dam ML 2.540475 GHz 15.32 dam
T 1 2,5261289 GHz 11.14 dBm Oce Bw 17.862137862 MHz TL L 2526049 GHz 12.06 dBm Oce Bw 17.862137862 MHz
T2 1 2.543991 GHz 11.15 dam T2 1 2.5439111 GHz 10.57 dam
L U J wa L JU L]

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 12.40 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.68 dBm mili] 15.40 dBm|
20 . 2.5569230 GHZ| - 2.5576820 GHz
oce By : 17.862137862 MHz Y Oce B ) 17.862137862 MHz
P\ P oA v iy b TN L Y R o
w0 ey vt e ; wd PO L AN YAl o
od \ od
BUE! ! t -10d i
| )
20 d L i 20 di v
P A I P
LY, riad ket W) e A e BTl WYY
- 30 e
’ W
40 df 40 d
-50 d -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,556923 GHz 15.68 dBm ML 2.557682 GHz 15.40 dBm
TL 1 2551049 GHz 11.38 dém Oce Bw 17.862137862 MHz TL 1 2.5510889 GHz 11.55 dém Oce Bw 17.862137862 MHZ
T2 1 2 5689111 GHz 10.78 dBm T2 1 2.568951 GHz 10.44 dBm

L )i ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG050515B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 12,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.27 dBm) ™M1[1] 18.54 dBm)
20 2 1147100 GHz| 20 1 2.5062790 GHz|
. Bre T2 4.495504496 MHz R PN LY. L £.971028971 MHZ
AR by ey 1 ey e VER &
10d ( 104d ; ¢
l[ { / |
o d J L 0 di \
\ ! Y
-10 df \ -10 Hr l
204 20d / 1\
e Vol brdi PA VAL Al Jeind I AWt AP
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501471 GHz 16.27 dam ML 2.505279 GHz 18.54 dam
T 1 2,5002622 GHz 10.77 dBm Oce Bw 4,495504496 MHz TL L 2.5004545 GHz 10.92 dBm Oce Bw £.971028971 MHz
T2 1 2.5047577 GHz 11.58 dam T2 1 25094555 GHz 11.20 dam

U

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 GBm  Offset 1240 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.56 dBm)| MI[1] 17.23 dBm
0 M1 2.53634900 GHz - 2.5204770 GHz
) - 3 4.485514486 MHz 9.050949051 MHz
N erped Ll
10d 104d f :
! { |
od od L
7 T T
, \ [ \
10 df f t -10 o
r’ \
20 d . ) 20 d i !
/ | / [
/ Ly v
-, - - 30 -
(PN SRSy
40 d -40 de
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,536349 GHz 16.56 dBm ML 2.538477 GHz 17.23 dBm
TL 1 2,5327722 GHz 11.18 dBm Occ Bw 4.485514486 MHz TL L 2.5304448 GHz 12.19 cBm Oce Bw 9.050949051 MHz
T2 1 2,53726577 GHz 10.84 dBm T2 1 2.5394955 GHz 11.14 dBm
L U ] wa L JU ] -
ctrum pectrum
Ref Level 30.00 GBm  Offset 1240 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
16.15 dBm| mili] 16.71 dBm|
20 2.56905800 GHz, - i 2.5637210 GHz
4.495504496 MHz T . CNN o DCG By T2 8.971028971 MHz|
LT v A Trturir, o s e SR B
el M ¥ -
10 di JI 10 d
J \
od Y od -
1 |
| 4
-10 df T -10 o / T
/ \ 4
20 d 20 di {
Ji | A \
=0 dor = ~20-d8m - =
P j D PR ~
-40d -40 d
50 df -50 di
60 df -60 de
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,563058 GHz 16.15 dBm ML 2.563721 GHz 16.71 dBm
TL 1 2,5652522 GHz 10.56 dBm Occ 8w 4.495504496 MHz TL L 2.5505045 GHz 11.56 dBm Occ 8w 8.971028971 MHz
T2 1 2,5697478 GHz 10.30 dBm T2 1 2.5604755 GHz 11.64 dBm

)i

TEL : 886-

3-327-3456

FAX . 886-3-328-4978

Page Number 1 A7 17 of 41



ssamonias. FCC RADIO TEST REPORT Report No. : FG050515B

LTE Band 7

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.1a dBm) ™M1[1] 14.76 dBm)
- 2.5066010 GHz - 2.5059640 GHz]
o cc By . 13.426575427 MHz 3 Occ B 17.822177822 MHz
AT ~ T T
- ; ¥ o ™ Lol M|
od | 0 R
! lR / |
10 df 7 - 10 d f -
/ | / A
204 ] '\ 20d ol Y
S g iy
D fnb, N AP Mg, .
oY CAT ¥ y \
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2506601 GHz 15.13 dam ML 2505964 GHz 14,76 dam
T 1 2,5008167 GHz 10.23 dBm Oce Bw 13.426573427 MHz TL L 2.5010889 GHz 10.11 cBm Oce Bw 17.822177822 MHz
T2 1 2.5142433 GHz 11.17 dam T2 1 2.5189111 GHz 8.56 dam

L U J L JU J L]

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 12,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] ™M1[1] 15.10 dBm)
- . 2 - " 2.5338410 GHZ]
Y Occ B 13.456549457 MHz 3 . 17.902097902 MHz
Yl VALY, Ul A e et oY el o] Pudrt e e "ﬁn- A el
10d - T 104 ] v -
od t l, 0
/ \ |
10 - - 10 di .
/ \
20d JI 20d
| L ot o [y R e e
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533771 GHz 15.43 dam ML 2.533841 GHz 15.10 dam
T 1 2,5262567 GHz 10.61 dBm Oce Bw 13.456543457 MHz TL L 2526049 GHz 10.61 dBm Oce Bw 17.902097902 MHz
T2 1 2.5417133 GHz 11.00 dam T2 1 2.543951 GHz 10.33 dam
L U J wa L JU J L]

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,40 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 12.40 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.86 dBm mili] 13.98 dBm|
20 2.5665160 GHZ| - 2.5598460 GHz
. oc § 13.456543457 MHz Oce B 17.082017982 MHz
e e o ny S A, flr e, 5
04 Lk ~ ™ v 104 5 o, TWCY
[ | {
od 1 y od
\ /
-10d "‘ '\ -10d f ‘l
20 d ‘j L 20 di +
\ A W)
ol P AT
T o P, A0l
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2566516 GHz 15.88 dBm ML 2.553648 GHz 13.98 dBm
T1 1 2.5857867 GHzZ 11.16 dBm oce Bw 13.456543457 MHz T1 1 2.551009 GHz 9.66 dBm oce Bw 17.982017982 MHz
T2 1 25602433 GHz 10.47 dBm T2 1 2.566991 GHz 9.09 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG050515B

Conducted Band Edge

LTE Band

7/ 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectru || spectrum
Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 12,40 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe_§PURIOUS LINE ABS PASS . 20 chipe_PURIUS LINE ABS PASS
10 dBm ‘“‘ 10 dBm | \
0ds i\ 0 dBm j 1
-10 dBm \ -10 dBm j
|
n nee ; , |
SPURIOUS_LINE_ABS ’ \. 20 dBm ‘J l I
-30 dem -30 dBm
40 dam I .}/ \ Pl || t" \‘Um \
P I ) o W 7 7 \WJ—WM-A [l e L
-50 dem 0
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:475 GHZ 2.49¢ GH2 1.000 MH2 249046 GHz -37.76 dém -12.75 d8 2,565 GHz 2.570 GHz 100.000 kHz 256964 GHz 22.42 dbm ~7.58 d&
2,494 GHz 2.496 GHz 1.000 MHz 2.49504 GHz -38.84 dém -25.84 de 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -18.79 dBm -8.79 dB
2,496 GHz 2.499 GHz 1.000 MHz 249898 GHz -34.30 dém -24.30 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -27.86 dBm -17.86 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -18.70 dBm -8.70 dB 5575 CH= 2576 Ghz 1,000 MHz 5 57522 o= 34 14 dBm 2114 db
2.500 GHz 2.505 GHz 100,000 kHz 2.50036 GHz 21,77 dém -8.23 dB > 576 GHz 5 555 Chs 1,000 Mz 3 27600 CHe T 1352 B
Y
) i )
Date JUN.2020 0&:51:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum = s um

Ref Level 30.00 dBm  Offset 12,40 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.40 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS

20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS

10 dBm 10 dBm

ods

-10 d8m

SPURIDUS_LINE_ABS [

-30 dBm L‘ L -

-40 dBm - i -40 dBm Y ] -

(B O Y

-50 dem -50 dBm

-60 dBm -60 dem

Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions
Range Low Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.475 GHz 2.494 GHz 1.000 MHz 249334 GHz -37.23 dBém -12.23 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56774 GHz 8.22 dBm -21.78 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49597 GHz -30.77 dém -17.77 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -27.00 dBm -17.00 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49897 GHz -23.71 dém -13.71 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57162 GHz -27.70 dBm -17.70 de
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -26.73 dBm -16.73 dB 5 575 GH= 2,576 GHz 1,000 MHz 257528 GHe 35,22 dbm 5595 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50277 GHz 8.22 dBm -21.78 dB 5.576 CHz 2.695 GHz 1,000 MH2 2.67614 GHz -37.26 dBm ~12.26 dB
T
i [ i 1 )
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ssamonias. FCC RADIO TEST REPORT Report No. : FG050515B

LTE Band 7 / 5MHz / 16QAM
Spectrur || spectrum
Ref Level 30.00 dBm  Offset 12,40 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 12.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 chine_PURIDUS LINE ABS PASS
| I
10 dBm " 10 dBm \
0ds 2 \Il 0 dBm j |
-10 dBm |‘ \ -10 dBm J l
n nee / ; ,
SPURIUS_LINE_ABS ’ l 20 dBm J \ I
-30 dem -30 dBm
. | mJ’/"L Jj\\. "
40 dBm - f 1 WV 1% -4 dem \“w_l ey . )
-50 dBm it
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.475 GHZ £.454 GHp 1,000 MHz 2:49395 GHz -36.97 dBm -11.97 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56964 GHz 21.03 dbrm -8.97 de
2.484 GHz 2.495 GHz 1.000 MHz 2.49457 GHz -35.74 dem -22.74 d& 2.570 GHz 2571 GHz 100,000 kHz 2 57000 GHe 1953 dm ot ds
2496 GHz 2:499 GHz 1.000 MHz 249880 GHz -33.57 dém -23.57 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -35.01 dBm -25.01 d&
2:499 GHz 2.500 Gz 100,000 kHz 2.50000 GHz -18.42 dbm 2.575 Gz 2.576 GHz 1.000 MHz 2.57566 GHz -36.76 dBm -23.76 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50033 GHz 20.83 dBm B 2.576 GHz 2.595 GHz 1.000 MHz 2.57605 GHz -43.41 dBm -18.41 dB
—
Y
] j [ >
Date: 22.JUN.2020 06€:52
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum o] Spectrum
Ref Level 30.00 dBm  Offset 12,40 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GliNEKARS_ PAES
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dBm 10 dBm
ode
-10 dem \—l
SPURIDUS_LINE_ABS [
-30 dem
Fa—r : L M,
40 dam L 40 dBm k) ‘
-50 dem -50 dBm
60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz [ ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:494 GHz 1,000 MHz 249396 GHz -36.31 dém -11.31d8 2,565 GHz 2.570 GHz 100.000 kHz 256664 GHz 7.37 dBm -22.63 db
2,494 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -30.82 dém -17.62 d 2,570 GHz 2.571 GHz 100.000 kHz 2,57001 GHz -29.13 dBm -19.13 dB
2496 GHz 2:499 GHz 1.000 MHz 249800 GHz -23.81 dém -13.81 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -31.92 dem -21.92 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -27.92 dBm -17.52 dB 5575 CH= 2576 Ghz 1,000 MHz 5 57562 oHe 3452 dBm oitode
2.500 GHz 2.505 GHz 100.000 kHz 2.50451 GHz £.04 dBm -23.06 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57623 GHz -35.63 dbm -10.63 dB
—
Y
) j [ >
Date
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ssamonias. FCC RADIO TEST REPORT Report No. : FG050515B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrur || spectrum
Ref Level 30.00 dBm  Offset 12.40 dB Mode Auto Sweep Ref Level 20,00 dém  Offset 12,40 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 chife_PURIOLS LINE 4BS PASS
10 dBm ﬂ 10 dBm n
0da ’J \ 0dBm
-10 dBm [ \ -10 dBm
SPURIUS_LINE_ABS [ T -20 dem I
-30 dem A -30 dBm
40 dBm | i J / ]\ -40 dem [ ;
L Ll il Ll ] | " -
-50 dem WJ&E T
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHZ £.454 GHp 1,000 MHz 2.49025 GHz -37.16 dBm -12.16 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 20.42 dBm -9.58 db
2.494 GHz 2.495 GHz 1.000 MHz 2.49597 GHz -36.04 dBm -23.04 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -20.14 dBm -10.14 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49854 GHz -32.90 dém -22.90 d& 2,571 GHz 2,575 GHz 1,000 MHz 257124 GHz -34.60 dbm -24.60 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -22,53 dBm -12.53 dB 2675 GHz 2576 Ghz 1000 MH= 5 ereee ore ~38.26 dom e
2.500 GHz 2.508 GHz 100.000 kHz 2.50032 GHz 19.91 ddm -10.09 dB 2.576 GHz 2.595 GHz 1.000 MHz 2.57650 GHz -40.53 dBm -15.99 dB
—
Y
] j [ >
Date: 22.JUN.2020 0€:55:49

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum o] Spectrum

Ref Level 30.00 dBm  Offset 12.40 dB Mode Auto Sweep Ref Level 30.00 d&m Offset 12.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGUECHBEKARS_ PABS
0 dblfe_$EURIOUS }INE_ABS PABS 20 chife_$PURIOUS LINE_ABS PASS
10 dBm 10 dBm
0da \
-10 d8m

3VL‘H;U‘: LINE_ABS
-30 dBm

-40 dBm o]

il

40 dBm i
T b i N S
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49390 GHz -36.86 dBm -11.86 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56789 GHz 6.25 dBm -23.75 dB
2.494 GHz 2.496 GHz 1.000 MHz 2,49590 GHz -32.55 dBm -19.55 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -29.42 dBm -19.42 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -26.27 dém -16.27 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -31.94 dBm -21.94 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -27.23 dBm -17.23 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57508 GHz ~34.61 dBm 21,61 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50218 GHz £.10 dBm -23.90 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57652 GHz -35.40 dBm -10.40 dB
—
\
) [ >
Date:r 22.JUN.2020 06:56:19
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ssamonias. FCC RADIO TEST REPORT Report No. : FG050515B

LTE Band 7 / 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrur || spectrum

Ref Level 30.00 dBm  Offset 12,40 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 12.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvoPwr (@1 vgPuwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS

o0 dblfie_§PURIOUS LINE ABS PASS . 20 dblpe_$PURIOUS LINE nr\A PASS

10 dem ” 10 dém il‘

ode H/ l\ 0 dem J &

-10 dBm f 1 -10 dBm f \

anan | 20 dem t *l
SPURIOUS_LINE_ABS f i , [
-30 dBm L‘l -30 dBm ’,; i

L LI il
0 dem T R N R A - 7

R‘ ’\‘ _40 dBm w N L 1 TN el
-50 dBm e %da '

-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz | (|| start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aAlimit |
2.475 GHz 2.490 GHz 1.000 MHz 248944 GHz -40.29 dBm -15.29 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56540 GHz 21.74 dém -8.26 dB
2.490 GHz 2.496 GHz 1.000 MHz 249201 GHz -33.14 dém -20.14 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -24.41 dBm -14.41 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49850 GHz -34.88 dBm -24.88 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57183 GHz -34.37 dbm -24.37 dB
2.499 GHz 2.500 GHz 200.000 kHz 2.49993 GHz -26.65 dBm -16.65 dB 5 575 GH= 2,580 GHz 1,000 MHz 257604 GHe ~34.01 dbm 5101 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50062 GHz 21.65 dem -8.35 db 2,580 GHz 2.595 GHz 1.000 MHz 2.58009 GHz -40.73 dbm -15.73 dB
—
T
] I [ >
Date: 22.JUN.2020

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum o] Spectrum

Ref Level 30.00 dBm  Offset 12.40 dB Mode Auto Sweep Ref Level 30.00 d&m Offset 12.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGUECHABEKARS_ PABS
0 dblfe_$EURIOUS }INE_ABS PABS 20 chifle_$PURIOUS LINE_ABS PASS

10 dem 10 dBm

-10 dBrm

oda = . ik 7 dBm
1

J 0 dem
! it
F

SPURIDUS_LINE_ABS /20 dem
-30 dBm -30 dem
T Ll
-40 dBm -40 dBm
]
—— —
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.475 GHz 2.490 GHz 1.000 MHz 248952 GHz -37.63 dBm -12.63 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56498 GHz 5.11 dBm -24.59 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49447 GHz -28.78 dém -15.78 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -28.72 dBm -18.72 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49865 GHz -25.47 dém -15.47 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57103 GHz -27.32 dBm -17.32 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49958 GHz -25.22 dBm -19.22 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57572 GHz 32.07 dbm Z19.07 de
2.500 GHz 2.510 GHz 100.000 kHz 2.50591 GHz 5.02 dém ~24.91 d8 2,580 GHz 2.595 GHz 1.000 MHz 2.58001 GHz -38.03 dBm -13.03 dB
—
\
) I [ >
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ssamonias. FCC RADIO TEST REPORT Report No. : FG050515B

LTE Band 7 / 10MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrur || spectrum

Ref Level 30.00 dBm  Offset 12.40 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 12,40 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 chjpe_BPURIOUS LINE .:FA PASS
10 dBm ” 10 dBm ”
0de / ‘L 0 dom / \
-10 dBm I \ -10 dBm j ]1
SPURIOUS_LINE_ABS H \ -20 dBm j L I
-30 dem -30 dBm
i 1y il "\ 1/ W . .
40 dam -40 dem
1T FIUTN | [ W1 ) ‘«W V R N 1 N i
-50 dem
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz | (|| Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2475 GHZ 2,400 GH2 1.000 MH2 2.48854 GHz -40.50 dBm -15.50 d& 2.560 GHz 2.570 GHz 100.000 kHz 2.56540 GHz 21.07 dBm -6.93 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49266 GHz -36.84 dém -23.64 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57005 GHz -26.38 dBm -16.38 dB
2.496 GHz 2:499 GHz 1.000 MHz 249880 GHz -33.76 dém -23.76 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57180 GHz -34.37 dBm -24.37 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.49957 GHz -25.45 dBm -15.45 dB 5575 CH= 2580 GHz 1,000 MHz S e7E71 oHe 3871 dom 271 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50060 GHz 20.90 dBm -9.10 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58364 GHz -42.68 dBm -17.68 dB
—
Y
] I [ >
Date: 22.JUN.2020 07:

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum o] Spectrum
Ref Level 30.00 dBm  Offset 12,40 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
o0 thJH BPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10 dBm
" " . .
0 da makal — 'W dem 1
-10 dam Jl ’ 10 dem \
SPURIDUS_LINE_ABS f \ 20 dem T T
-30 dBm Fr— t 30 dBm L
40 dBm oo 40 dBm
IR
-50 dem -50 dBm
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:490 GHz 1.000 MHz 249015 GHz -36.32 dém -10.32 dB 2,560 GHz 2.570 GHz 100.000 kHz 256329 GHz 4.79 dBm -25.21 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49594 GHz -28.01 dém -15.01 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57003 GHz -30.57 dBm -20.57 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49896 GHz -26.73 dém -16.73 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67111 GHz -26.59 dbm ~15.50 db
2,499 GHz 2.500 GHz 200.000 kHz 2,49997 GHz -30.33 dém -20.39 dB 5575 CH= 2 280 GHz 1,000 MHz 267520 GHz 3193 dBm ~16.93 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50701 GHz 4.57 dBm -25.43 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58031 GHz -39.38 dBm -14.38 dB
—_——
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